

Annex 2: List of products needed for which no licensed product exists or licensed products are not available in Cyprus

No	Active substance, Strength, Pharmaceutical Form or Route of Administration
1	Acetazolamide Sodium 500mg Injection
2	Acetylcholine Chloride 20mg i.o. injection
3	Acetylcysteine 20% eye drops
4	Acetylsalicylic Acid 1g injection
5	Aciclovir eye ointment 3%
6	Acitretin 10mg capsules
7	Adrenaline 150mcg prefilled syringes
8	Adrenaline 300mcg prefilled syringes
9	Ajmaline 50mg/10ml injection
10	Ajmaline 5mg/10ml injection
11	Alfacalcidol 2mcg injection
12	Alfacalcidol 2mcg/ml oral solution drops
13	Alfentanil Hydrochloride 1mg injection
14	Aminophylline 250mg/10ml, 10 amps/box, ampoule x 10ml, solution for injection for intravenous use
15	Aminosalicylic Acid Extended Release Granules 4gr
16	Antazoline & Naphazoline nitrate, 0.5% & 0.025% eye drops
17	Anthraquinone Glycosides of Rhubarb 0,5% Salicylic Acid 1% mouth drops
18	Apraclonidine 1% eye drops
19	Argatroban 250mg concentrate for solution for infusion

20	Artesunate 60mg powder for solution for injection
21	Atovaquone 250mg/Proguanil 100mg tablets
22	Atropine Sulphate 1mg prefilled syringe, solution for injection
23	Bacillus Calm Guer. Vaccine multi dose injection
24	Baclofen (Intrathecal) 10mg/20ml injection
25	Baclofen (intrathecal) 10mg/5ml injection
26	Baclofen 50mcg injection
27	Barium Sulphate 98% oral suspension
28	Barium Sulphate Co 94% powder for rectal suspension
29	Bentonite Sterilised powder
30	Benzoyl Peroxide 10% w/w gel
31	Betaine Anhydrous 500mg/ml oral suspension
32	Biperiden 5mg injection
33	Bisacodyl 10mg/5ml enema
34	Bismuth Subcitrate 120mg tablets
35	Budesonide 3mg capsules
36	Budipine 10mg tablets
37	Busulphan 60mg injection
38	Cafedrine &Theodren 200mg&10mg injction
39	Cafedrine &Theodren 200mg&10mg injection
40	Caffeine Citrate 50mg Solution For Injection
41	Calcitonin Salmon Synth 100 I.U. injection
42	Calcium Acetate 1g tablets
43	Calcium Dobesilate 250mg tablets
44	Calcium Gluconate 10% v/w injection 50ml vial

45	Capreomycin 1g injection
46	Carbamazepine 100mg/5ml syrup
47	Carbomer 0.3% eye gel
48	Carboplatin 150mg injection
49	Carboplatin 450mg injection
50	Cefadroxil 500mg capsules
51	Cetrimide Bp powder
52	Charcoal Activated 250-300mg tablets
53	Chloral Hydrate Bp powder
54	Chlorambucil Bp 2mg tablets/capsules
55	Chlordiazepoxide Bp 10mg tablets
56	Chlordiazepoxide Bp 5mg tablets
57	Chlorhexidine Gluconate Obst 1% cream
58	Chlorpromazine 50mg injection
59	Cholestyramine granules for oral suspension
60	Chorionic Gonadotrophin 1500 I.U. injection
61	Ciprofloxacin 250mg/5ml granules for oral suspension
62	Clonazepam 2,5mg/ml oral solution drops
63	Clonidine 150mcg tablets
64	Clonidine Hydrochloride 150mcg Injection
65	Colistin 1.000.000 I.U. injection
66	Corticotropin Releasing Hormone(CRH)100µg
67	Cortisone acetate 25mg tablets
68	Cyclophosphamide Bp 50mg tablets
69	Cycloserine 250mg capsules
70	Cyproheptadine 4mg tablets

71	Cysteamine (Mercaptamine) 0.55%, 10ml, eye drops
72	Cysteamine 0,55% eye drops
73	Cytarabine 100mg injection
74	Dactinomycin 0.5mg injection
75	Danazol 200mg capsules
76	Dapsone Bp 50mg tablets
77	Daunorubicin Hydrochloride 20mg injection
78	Dehydrobenzperidol 2,5mg/ml injection
79	Delfazacort 6mg tablets
80	Demeclocycline Hydrochloride 150mg capsules
81	Desferrioxamine 2g injection
82	Desmopressin (Ddvp) 0,25mg nasal solution
83	Desmopressin 4mcg injection
84	Dexamethasone Bp 4mg tablets
85	Diaminopyridine (3.4) 20mg tablets
86	Diazepam 2mg/ml enema
87	Diazepam 4mg/ml enema
88	Diazoxide 50mg tablets
89	Diazoxide 50mg/ml oral suspension
90	Diethylstilbestrol 1mg tablets
91	Digoxin 0,25mg tablets
92	Digoxin P/G 0,0625mg tablets
93	Digoxin Paediatric 50mcg/ml elixir
94	Digoxin Specific Antibody 38mg injection
95	Dimercaprol 100mg injection
96	Diphtheria & Tetanus Ads Vaccine Adults 1 dose injection
97	Disopyramide 100mg capsules
98	Disulfiram 500mg tablets

99	Dosulepin 25mg capsules
100	Doxycycline 100mg injection
101	Enalapril 1,25mg injection
102	Encephalitis Vaccine (TBE)Junior, 0,25ml injection
103	Encephalitis Vaccine (TBE)Adults, 0,5ml injection
104	Epoprostenol 500mcg injection
105	Ergocalciferol 300.000 iu injection
106	Erythromycin Lactobionate 1g injection
107	Estradiol 25mcg/24hr tts transdermal patches
108	Estriol 0,1% w/w vaginal cream
109	Estrogens Conjugated 0,625mg tablets
110	Ethanolamine Oleate 5% injection
111	Ethinylloestradiol 0,01mg tablet
112	Ethosuximide 250mg/5ml syrup
113	Ethosuximide Bp 250mg capsules
114	Etilefrine 7.5mg/ml,15ml oral solution drops
115	Etilefrine 7.5mg/ml,30ml oral solution drops
116	Etomidate 20mg injection
117	Etoposide 100mg capsules
118	Etoposide 50mg capsules
119	Fenticonazole 600mg vaginal tablets
120	Flavoxate Hcl 200mg tablets
121	Flecainide 150mg injection
122	Flecainide Acetate 100mg tablets
123	Flecainide Acetate 50mg injection
124	Fludrocortisone Bp 0,1mg tablets

125	Fluorescein 100mg/ml vial 5ml sol for injection
126	Fluorometholone 0,1% eye drops
127	Fluorouracil 50mg/g cream
128	Flupenthixol Decanoate 100mg/ml injection
129	Fluphenazine Decanoate 25mg injection
130	Fosfomycin 2g injection
131	Fusidate Sodium 250mg tablets
132	Fymatini 5 I.U. injection
133	Galsulfase 5mg solution for infusion
134	Gentamicin 1mg/g (0.1%) cream
135	Glucose IV Infusion 50% w/v, 50ml injection
136	Glucose&Sod Col.4-4.3%&0,18%, 1000ml injection
137	Gonadorelin 100mcg injection
138	Haloperidol 1mg tablets
139	Haloperidol 5mg injection
140	Hemorrhoid suppositories (combination of local anaesthetic and corticosteroid)
141	Hydrocortisone 10mg tablets
142	Hydrocortisone 5mg tablets
143	Hydrocortisone acetate 10%w/w rectal foam
144	Hydrocortisone Sodium Succ. 100mg injection
145	Hydrocortisone Usp 20mg tablets
146	Hydroxyprogesterone 341mg/2ml injection
147	Hyoscine hydro(scopolamine)1mg/72h patch
148	Ibuprofen 10mg injection
149	Ichthammol 10% ointment

150	Idarubicin Hcl 10mg capsules
151	Immunoglobulin A 6mg
152	Immunoglobulin Anti-D Human 1500 I.U. injection
153	Immunoglobulin G 38 mg
154	Immunoglobulin M 6mg Immunoglobulin A 6mg Immunoglobulin G 38 mg 100ml injection
155	Immunoglobulin M 6mg Immunoglobulin A 6mg Immunoglobulin G 38 mg 10ml injection
156	Immunoglobulin Rabies 750IU Vaccine
157	Isoniazid 300mg injection
158	Isoniazid Bp 100mg tablets
159	Isosorbide Dinitrate 40mg sustained release tablets
160	Itraconazole 10mg/ml oral solution
161	Ivermectin 3mg tablets
162	Ketamine Hydrochloride 500mg injection
163	Labetalol 100mg injection
164	Labetalol Hcl 200mg tablet
165	Lansoprazole 15mg oral dispersible tablets
166	L-Arginine 100mg/ml oral solution
167	L-Arginine Hydrochloride 5g injection
168	L-Arginine tablets
169	L-Arginine500mg & L-Citrulline500mg capsules
170	Leucovorin Calcium 15mg tablets
171	Levocarnitine (Carnitor) 330mg tablets
172	Levodopa/Benserazide 125mg capsules

173	Levothyroxine Sodium, 150 mcg/ml, oral solution, 15 ml
174	Lignocaine Hcl 10%w/w spray
175	Lignocaine&Adren 400mg&100mcg injection
176	Linaclotide "Constella" 290mcg capsules
177	Liothyronine sod. 100mg powder for solution for IV injection
178	Liothyronine sodium 25mcg tablets
179	Lipiodol Fluid 4,8g Iodine injection
180	Maprotiline 75mg tablets
181	Medroxyprogesterone Acetate 100mg tablets
182	Medroxyprogesterone Acetate 5mg tablets
183	Megestrol 160mg tablets
184	Melatonin 3mg tablets
185	Melphalan 50mg injection
186	Melphalan Bp 2mg tablets
187	Meprobamate Bp 400mg tablets
188	Mercaptamine 150mg capsules
189	Mercaptopurine Bp 50mg tablets
190	Mesalazine 500mg sustained release tablets
191	Mesalazine 1g granules for oral solution
192	Mesalazine 500mg granules for oral solution
193	Mesna 400mg injection
194	Metacholine chloride 100mg/vial, 20ml/vial, 6 vials/box, powder for inhalation
195	Metaraminol 100mg/amp solution for injection
196	Methacholine Chloride powder for inhalation 100mg/V
197	Methenamine 1g tablets

198	Methotrexate Injection in prefilled syringes
199	Methotrexate Sod Paren 500mg injection
200	Methotrexate Sod Paren 50mg injection
201	Methoxsalen 10mg tablets
202	Methoxsalen powder
203	Methylprednisolone Acet.40mg/ml, 2ml Injection
204	Methylprednisolone Acetate 40mg injection
205	Methylprednisolone Sod Succ 125mg injection
206	Metoclopramide Bp 10mg suppositories
207	Metolazone 5mg tablets
208	Mexiletine 100mg capsules
209	Mexiletine 150mg capsules/ tablets
210	Mexiletine 50mg caps
211	Microenema With Rectal Nozzle enema Sodium citrate 450mg/5ml + Sodium laurylsulphoacetate 45-75mg/5ml or sodium alkylsulphoacetate 45mg/5ml
212	Midodrine 10mg tablets
213	Midodrine 5mg tablets
214	Midodrine HCl 2,5mg tablets
215	Milrinone 10mg injection
216	Misoprostol 200mcg tablets
217	Mupirocin Calcium Salt 2% nasal ointment
218	Nadolol 80mg tablets
219	Nadroparin Calcium 5700 I.U.AXa injection
220	Naloxone Hydrochloride 0.04mg injection
221	Nandrolone Decanoate 50mg injection
222	Natamycin 5% eye drops

223	Neostigmine 2,5mg injection
224	Nimodipine 10mg injection
225	Nitazoxanide 500mg tablets
226	Nitisinone 4mg/ml, 90ml oral suspension
227	Nitroprusside Sodium 50mg injection
228	Norepinephrine Bitart 8mg injection
229	Oestrogens conjugated 0,625mg tablets
230	Orphenadrine Citrate 60mg injection
231	Oxybuprocaine hcl 0.4%, 0.5ml eye drops
232	Papaverine Hydrochloride 40mg injection
233	Papaverine Hydrochloride 50-60mg/2ml injection
234	Paromomycin 250mg capsules
235	Pentamidine Isetionate 300mg injection
236	Pentostatin 10mg powder for solution for injection
237	pentostatin, 10mg powder for solution for injection
238	Pentoxifylline 100mg injection
239	Permethrin 5% cream
240	Perou Balsam Co&Hydrocortisone suppositories
241	Phenobarbitone 200mg injection
242	Phenobarbitone 5.4% oral solution drops
243	Phenobarbitone Bp 60mg tablets
244	Phenoxymethylpenicillin 250mg/5ml oral suspension
245	Phenylephrine hydrochloride 5% w/v, 10ml,eye drops
246	Physostigmine Salicylate 2mg injection
247	Pilocarpine hydroch (Salagen) 5mg tablets
248	Pimozide 4mg tablets
249	Polidocanol 0.5% injection

250	Poliomyelitis Vaccine 1 dose injection
251	Pot Citrate & Sodium Citrate & Citric Acid (Tricitrates)
252	Potassium Citrate & Citric Acid 300mg & 50g oral solution
253	Potassium Citrate Co Crystals powder
254	Potassium iodide 65mg tablets
255	Potassium phosphate Co effervesant tablets
256	Pralidoxime 200mg injection
257	Praziquantel 600mg tablets
258	Prednisolone 0.5mg/ml eye drops (5ml)
259	Prednisolone 1mg tablets
260	Prednisolone Acetate 1,0% eye drops
261	Prednisolone sodium phosphate 1% eye drops
262	Prednisolone Soluble 5mg tablets
263	Prednisone 20mg tablets
264	Prednisone 5mg tablets
265	Primidone Bp 250mg tablets
266	Propranolol 1mg injection
267	Propranolol Hydrochloride 50mg/5ml syrup
268	Propranolol Hydrochloride 5mg/5ml syrup
269	Propranolol Hydrochloride SR 80mg capsules
270	Protirelin Trh 200mcg injection
271	Pyrazinamide Bp 500mg tablets
272	Pyridoxine B6 250mg/5ml injection
273	Pyrimethamine Bp 25mg tablets
274	Quinidine Sulphate 200mg tablets
275	Raltitrexed 2mg inj

276	Ranitidine 15mg/ml syrup
277	Rifampicin 600mg injection
278	Rifampicin Bp 100mg/5ml syrup
279	Rifampicin&Isoniazid 150&100mg tablets
280	Rifaximin 200mg tablets
281	Salbutamol (as sulphate) 0.5mg/ml solution for injection
282	Salicylic Acid Bp powder
283	Silibinin 350mg injection
284	silver nitrate& potassium nitrate 75%. 25% stick
285	Silver Sulfadiazine <50g 1% cream
286	Snake Venom Antisera 10ml injection
287	Sodium benzoate 2g injection
288	Sodium Benzoate 500mg tablets
289	Sodium Benzoate 500mg/5ml oral solution
290	Sodium Benzoate(Potass) 500mg/5ml oral solution
291	Sodium Chloride/Dextrose 0,18% / 4,3%, 250 ml
292	Sodium Chloride/Glucose 0,45% / 2.5%, 500 ml
293	Sodium Cromoglycate 2% w/v eye drops
294	Sodium Nitrite 300mg injection
295	Sodium Phenylbutyrate 250mg/ml oral suspension
296	Sodium Phenylbutyrate 500mg tablets
297	Sodium Phenylbutyrate 500mg tablets
298	Sodium picosulfate 7.5 mg/ml oral solution drops, 15 ml
299	Sodium Thiosulphate 25g injection
300	Sodium Valproate 400mg injection
301	Spiramycin 3,0 MI.U. tablets

302	Streptozotocin 1g injection
303	Sucralfate 1g/5ml oral suspension
304	Sulindac 100mg tablets
305	Sulindac 200mg tablets
306	Sulphadiazine 500mg tablets
307	Sulphasalazine 250mg/5ml oral suspension
308	Sulpiride 100mg injection
309	Sulprostone 500mcg injection
310	Sulthiame 200mg tablets
311	Sumatriptan 6mg/0.5ml injection
312	Terazosin 5mg tablets
313	Testosteron Enanthate 250mg injection
314	Tetracosactrin 0.25mg injection
315	Tetracycline Bp 250mg capsules
316	Tetracycline hydrochloride 3% ointment
317	Thiamine 100mg IV/IM injection
318	Thiamine 200mg IV/IM injection
319	Thioguanine Bp 40mg tablets
320	Tiopronin 250mg tablets
321	Tizanidine 2mg tablets
322	Tizanidine 4mg tablets
323	Tobramycin 300mg solution for inhalation
324	Tobramycin sulfate 75-80mg injection
325	Tolvaptan "Samsca" 15mg tablets
326	Topiramate 200mg tablets
327	Topiramate (Sprinkle) 50mg capsules
328	Topiramate 15mg capsules

329	Topiramate 25mg capsules
330	Toremifene 60mg tablets
331	Tretinoin 10mg capsules
332	Triamcinolone acetonide 40mg suspension for injection
333	Triamcinolone Hexacetonide 20mg/ml injection
334	Triclabendazole 250 mg tablets
335	Trientine Dihydrochloride 300mg capsules
336	Tri-Iodothyronine Sod.100mcg powder for solution for injection
337	Trimethoprim 50mg/5ml oral suspension
338	Tropicamide 0,5% eye drops
339	Urokinase 10.000 I.U. injection
340	Ursodeoxycholic Acid 250mg/5ml oral suspension
341	Ursodeoxycholic Acid, 250mg/5ml oral suspension 250ml
342	Verapamil Hydrochloride 5mg injection
343	Vincristine 1mg injection
344	Vindesine Sulphate 5mg injection
345	Vinorelbine 20mg (as Tartrate) Soft Capsules
346	Voriconazole 40mg/ml, powder for oral suspension
347	White soft paraffin and liquid paraffin 57.3% & 42.5% eye ointment
348	Yellow Fever Vaccine Live 1 dose injection
349	Zidovudine 200mg injection
350	Zidovudine-Azt 50mg/5ml syrup
351	Zinc undecylenate & undecylenic acid
352	Zuclopenthixol 2mg tablets
353	Zuclopenthixol Decanoate 500mg injection